
SG 
3585 

A 

MAY, 1950 
LATHE BULLETIN 6L-1A 

Replaces Bulletin bL-1 

REPAIR PARTS LIST FOR 

ATLAS 6 11 

METAL LATHE 
CATALOG No. 618 

ATLAS PRESS COMPANY - KALAMAZOO 13D - MICHIGAN - U.S.A. 
REV 1 2013/06/24 



ORDERING INFORMATION 

IMPORTANT: The following information must be furnished on all repair 

part orders. 

I. Quantity Required 

2. PART NUMBER and Name of Part 

3. Model and Serial Number of Lathe 

'Be Sure to Give MODEL and 
SERIAL Number on Plate. Located 
on Right End of Lathe Bed. 

NOTE: On Lathes without this plate. 
MODEL and SERIAL Number is 
found on top of FRONT BED WAY. 

Telegram 

Parts shown without part numbers are stand ard parts and should be purchased locally. 

We reserve the right to make changes in design and specifications without notice. 

IN DE X 
FOR LATHE PARTS AND PRICES 

Page 

Unit Assemblies. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 3 
Carriage and Compound. .. . .................... 4-5 
Headstock .................................... 6 
Lead Screw, Change Gears, Gear Guard and 

Lathe Bed. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7 
Countershaft and T ailstock. . . . . . . . .. ..... 8 

-2 



tida&.. 6 11 LATHE UNIT ASSEMBLIES 

M6-2X HEADSTOCK 
ASSEMBLY 

M6-20BX COUNTERSHAFT 
ASSEMBLY 

SEE PAGE 6 

M6·28X GEAR GUARD 
ASSEMBLY 
SEE PAGE 7 

L9-35X LEAD SCREW AND 
FEED GEAR ASSEMBLY 

SEE PAGE 7 

SEE PAGE 8 

-3-

M6-9XY CARRIAGE ASSEMBLY 
SEE PAGE 4 .nd 5 

Mb-5X TAILSTOCK ASSEMBLY 
SEE PAGE 8 

L9-IX BED, LEGS, AND 
RACK ASSEMBLY 

SEE PAGE 7 



M6·115 
WRENCH 

~" ~ 
M6.148 -~"i!I 

SCREW 

M6.39 
TOOL POST 

CARRIAGE PARTS LIST 

4!!!!! 
~ 9·41 

ROCKER 

~ 
, M6.40 

WASHER 

~ 
, M6·136 

ANCHOR 

M6-39X TOOL POST ASSEMBLY 
LESS WRENCH 

10.24 x '12" RD. HEAD 
MACH. SCR. (2 REQD.) 

M6·I04 
HANDLE (2 REQD·l 

M6·263 
NUT 

M6·308 
BALL CRANK with 

hendles 

'I .. "·20 x 1f2" ALLEN 
SET SCREW 

M6·301 
SWIVEL (LOWER) 

M6-9XY CARRIAGE ASSEMBLY 

W30·16 
OILER M6.303 . 

TOOL POST SLIDE wIth 
oiler 

~.. 8·32 x 7/16" H'D'LESS SET 
@ SCR. (DOG PT.) 4 REQD. 

o ~ 8.32 HEX JAM NUT 

~~ M6·309 
~ PIN (2 REQD.) 

(4 REQD.) 

M6·302 
SWIVEL (UPPER) 

10·24 x '12" FLAT HEAD 

~ MACH. SCREW 

M6.S6 __ . 
GIB --.....~~~~~Rmmi'~~~ 

_~.~ \ p,.-+-M6.19A 
10·32 x o/a" H'DLESS -

SET SCR. (DOG PT.) 2 REQD. 

10·226 
NUT (3 REQD.) 

"<i ~ NUT 

~?;; ~IO'32X%" H'DLESS SET 
SCR. (DOG PT.) 

M6-30 1 X COMPOUND REST ASSEMBLY 
-4-



CARRIAGE PARTS LIST 

M6-65 
SHAFT 

M6-155 
~ ~~WASHER 

~- - M6-177 
~SCREW 

M6-64A --...t{j ~ M6 63 
GEAR -

BODY 

M6-62X THREADING DIAL ASSEMBLY 

M6-67 
SHAFT AND PINION 

No.3 WOODRUFF KEY 

M6-23 
HANDWHEEL with 

handle 

M6-93 
WASHER 

'14"-20xli2" RD. HEAD 
MACH. SCREW 

M6-61 
BALL CRANK with 

handle 

M6-262 
NUT 

M6-r03 
HANDLE 

M6-102 
GEAR 

M6-36A 
SCREW 

M6-11 
GEARCASE 

/ AiA&!J!~-"'-- M6-68 . rY SHAFT AND PINION 

M6-54 
BEARING PLATE 

M6-9 
CARRIAGE 

10-32 x ¥a" H'DLESS 
SET SCR. (DOG PT.) 4 REQD. 

Q 

10-32 HEX JAM 
NUT (4 REQD.) 

11 711-015 (.002) 
~ 711-016 (.003) 

SHIMS 
(2 REQD.) 

M6-55 
BEARING PLATE 

10-24 x %" FI LLiSTER 
HEAD MACH. SCREW 

(3 REQD.) 

9-61 
SPRING 

" 9-210 ~ 3/16" BALL 

1/4"-20 x J,t4" FlLLlSTER 
HEAD MACH. SCR. ~ 

~ I~I,~ GUIDE 
M6-13A 

M6-177 

M6-38 
CAM 

~/ SCREW 

M6-29 
LEVER 

~ · .. /t' 

~~ 
WASH" ~ 

M6-14 ~ 
CLAMP --~ 

M6-155 

f 1/4"-20 x 11/16" FILLISTER 

M6- 1 2A HEAD MACH. SCR. 

HALF NUT (1 PAIR) 

M6-1 2X HALF NUT ASSEMBLY 

M6-9X CARRIAGE ASSEMBLY 
LESS COMPOUND REST AND THREADING DIAL 

-5-



Mb-22 
GUARD 

3/ .... II %" GROOVE PIN 

9-205 ~<;;;---~ 
OILER Y Y 

HEADSTOCK PARTS LIST 

10-24 II 1f4" ROUND 
HEAD MACH. SCR. 

Mb-252 M6-249 
ECCENTRIC (Left) BUSHING 

" \ ~@@O) 
c~t..2R53 ~ I 

M6-255 
WASHER 

M6-243 
BACK GEAR with 

bushings 

Mb-251 
E;CCENTRIC (R) 

r.-..,,~CJn~}R5l 11k. 
~\ 

M6-250 ;"-, Mb-254 
SHAFT HANDLE 

9-210 9-bl 
3J" BALL SPRING 

M6-243X BACK GEAR ASSEMBLY 

Including Spindle Back Gears 

l"".I8.:' PHILLIPS CAP SCR. (4 REQD.) 

M6-60 
GEAR 

W'-20 II Ys" HEX 
CAP SCREW ~ M6-59 

M6-2X HEADSTOCK ASSEMBLY 

k: 
"I GEAR 

Including M6-22 Guard 

Mb-93 <> M6-33 WASHER~; BUSHING 

~ JfW- S8-45 
Mb-94 ~ ~ 0 ~ KNOB 

WASHER ~ U . ' ~ 
y .. "-20 lI1fl" HEX' """,11, \ ~~ S8-b3 

CAP SCR. ~' e ' SPRING 

\ L3-23 
~ e e f Mb-58 PLUNGER 

M6-47 BRACKET 
M6-IOI-16 

COMPOUND GEAR STUD 

~ 
9-385A 

¥a" TOOL BIT 

Mb-257 

M6-365 
FACE PLATE 

M6-75 
~INDEX PIN 

e 
9-210 ~'-

3/16 BALL ,",9-61 

SPRING 

c::::;; :\:::: I) 
Mb-127A 

'SPINDLE BELT 

M6-58X TUMBLER ASSEMBLY SPRING 8-32 x 1/4 " HEADLESS 

M6-25b ~~.....,.....,- SET SCREW 

Mb-71 Mb-79 PIN ............. t .. _ M6-214 
No.3 WOODRUFF DUST COVER Mb-89 PULLEY AND GEAR Mb-241 ~ Va" BALL 

" SPACER KEY ... ~ '" WITH BUSHINGS BACK GE;AR M6-81 B 

M6-32 ~II!£ ~~~-' ct' \ ". BEARING M6-31 

COLLAR .~~~wp :I~I~ . ~ / " ... /SPINDLE 

M6-IOO-32 Mb78 ~ '\ r~'1WCJl~ 
GEAR SPACER \ 

M6-82B M6-72 
BEARING DUST COVER ~, 

M6-258 DUST COVER 

BUSHING No.3 WOODRUFF 

M6-31 X SPINDLE ASSEMBLY 
-6-

KEY 
M6-71 

DUST COVER 



LEAD SCREW, CHANGE GEARS, GEAR GUARD, AND 
LATHE BED PARTS LIST 

'14"-20 x %" FILLISTER HEAD 
1/4"-20 x 112" FILLISTER A HEAD MACH. SCREW 

MACH. SCREW J\. N/O. 3 K~~ODRUFF 

M6-28 
GUARD 

i~~C:~i~:!!'!WI'JiiB1111u]I'I!I!!II!11 
I '- L9-35 

i43~ 

~______ M6-lb 
;) ~ ~ BEARING 

" LEAD SCREW 
M6-27 WITH COLLAR 

BEARING 

L2-682 
COLLAR 

L9-35X M6-312 
WRENCH 

LEAD SCREW AND FEED GEAR ASSEMBLY 

M6-165 
SPACER 

M6-25X CHANGE GEAR 
BRACKET ASSEMBLY 

Mb-25 
BRACKET 

1/4"-20 x IVa" HEX 
M6-92 ~. ACAP SCREW 

" i 1 M6-95 ~'RACKET 

~ M6-96 
CLAMP 

M6-99A 

M6-IOI-52 
52-TOOTH GEAR 

M6-IOl-56 
50·TOOTH GEAR 

M6-IOI-32 
32-TOOTH GEAR 

M6-IOI-36 
30-TOOTH GEAR 

M6-IOI-40 
40·TOOTH GEAR 

M6-IOI-46 
46-TOOTH GEAR 

M6-IOI-54 
54-TOOTH GEAR 

M6-101X CHANGE GEAR ASSEMBLY 
LESS SPACER 

L9-1 
BED-PRICES ON APPLICATION 

'-;~~~:: THREAD CHART 
~ M6-157 M6-328 

LATCH SCREW (5 REQD.) .. ~ M6-150L 
LEG (2 REQD.) 

M6-28X G~AR GUARD ASSEMBLY L9-1 X BED, LEGS, AND RACK ASSEMBLY 

-7- REV 1 2013/06/24 



COUNTERS HAFT AND TAILsTOCK PARTS LIST 

M6·76 
ROCKER SHAFT 

M6·20B 

L2·682 PULLEY 

8·32 x 7/16" ALLEN 
SET SCR. (2 REQO.) 

M6~80 
M6.427 COLLAR ~ M6.I09 

PULLEY 1 ~ , BEARING 

...-'" I """ 0 I M6-I01 
'/4"·20x"/s" SOCKET ·9 il~C -jI!i _ /SPINDLE 

SET SCREW (2 REQD.) W}'; : Q . 

M6.I09 ~ {J. " ,\~:' 9.122 
BEARING " = ~HINGE PIN 

---..,$, " M6.21A Y4"·20x 1~4" H'OLESS 
SET SCR. (OVAL PT.) 2 REQD. " HANGER with 

'14 ".20 HEX bearingi 
JAM NUT {2 REQD.} 

M6·21 AX COUNTERSHAFT HANGER ASSEMBLY 

A • M6-429 

L9-125 
MOTOR·TO·COUNTERSHAFT BELT 

MOTOR PULLEY (%" HOLE) 
(Deo ler can supply 

bushing for Y2" dio. 
motor shaft.) 

~ 

M6-127 
MOTa R· TO·COUNTERSHAFT BELT. 
(Use with M6·800A Floor Stand) 

M6·20BX COUNTERSHAFT ASSEMBLY 
WITH MOTOR BELT AND PULLEY 

M6.45 ~ M6·42 
SLEEVE ~~ HANDLE 

M6·23 
M6·44 M6 30 HANDWHEEL with 

W44-2 
'14" ALLEN WRENCH 

W44.1 
No. 10 ALLEN WRENCH 

(USED ON Mb-429) 

M6-8 
RAM 

LOCK ----... dib BEARIN'G I handle 
'~".20 xl V2" SQ. HD. ~ 

MACH •• OLT -I \ ~1I"-I' HEX ~~~ONUT 
M6·90 ~ ," 

THRUST NUT 4::. '. I 9·104 '® .-:~.~ , HANDLE 

~ ."<~' Mb-5 W'-16 HEX NUT 

e~'I,\.l·'\~~Y f"" -',;:. TA/lSTOCK 

~ I M6·6 5/,," WASHER ~\ M6-34 BASE 

SCREW 10·24 x '12" H'OLESS SET 100.60 
L2-80 SCR. (DOG PT) AND NUT ~-GIB SCREW 

~' 
CENTER 

M6·7 
I CLAMP 

\......- '14"-20. I ¥t" HEADLESS ~ 
'\ SET SCREW {2 REQD.} ..,.~ 

M6·5X TAILSTOCK ASSEMBLY 

-8-

lIa"-lbx2W' SQ. HEAD' , 
MACH. BOLT 


